Ticagrelor (Brilinta® ) 90 mg

1.1 $9n1581 (Trade name) : Brilinta®

1.2 Fopiluuazauinauuse (Generic name and potency) : Ticagrelor 90 MG
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1.3 Lndvaaurians (pharmacokinetics)

Absorption :

Tmax (hr)

5 to 2.1 hours (ticagrelor); 2 to 2.5 hours (active metabolite)

Bioavailability (%)

oral: 36% ; Black race 18% reduction; Asian race 39% increase

Effects of food:

21% increase in AUC (ticagrelor); 22% decrease in Cmax (active metabolite)

Distribution

vd (L)

88

Plasma protein binding (%)

greater than 99%

Metabolism Liver: primary via CYP3A4
AR-C124910XX: ( active metabolite)
Substrate of CYP3A4
Excretion Renal excretion: 26% changed; less than 1% unchanged

Fecal excretion: 58% changed; less than 1% unchanged
Dialyzable: No (hemodialysis)
Total body clearance: 14 L/hr ticagrelor; 9.06 L/hr active metabolite; 22%

decrease in habitual smokers

Elimination Half Life

7 hours

Active metabolite, AR-C124910XX: 9 hours

1.4 Yaudly (Indication)

> lsunistunsdeulildlas U.S. FDA 1wt 2011 Tunstlasiunisiie cardiovascular death,

myocardial infarction wae stroke Iu%ll‘t'hsﬂ'iﬂ acute coronary syndrome (ACS) M%Ejﬁgﬁﬁ

UsgIRdu myocardial infarction (MI)

1.5 YuaLazIslY (Dosage and Administration)

> Tasausnluvuin 180 un. (loading dose) siase 90 un. Tuay 2 A

1.6 Tovuly (Contraindication) :

> MAYiNNELARn8N

> UsyiRdeneanluaues (history of intracranial hemorrhage)

> lisuentestunmsudeivesden saufuedundaidensiuduaiusia (triple

antithrombotics)
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ketoconazole rifampicin s (https://www.brilintahcp.com/ticagrelor-dosing/drug-
interactions.html)
1.7 omslafieUszasd (Adverse Drug Reaction) :
Common
®  Hematologic: Hemorrhage, Major and minor (2.4% to 7.7% )
B Renal: Serum creatinine above reference range (4% to 7.4% )
" Respiratory: Dyspnea (13.8% to 21% )
Serious
B Cardiovascular: Bradyarrhythmia (6% )
®  Hematologic: Hemorrhage, Major (1.7% to 3.9% ), Hemorrhage, Severe (0.5% )
®  Immunologic: Angioedema
®  Neurologic: Intracranial hemorrhage

®  Respiratory: Pulmonary hemorrhage
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1.9 duUmIAT8158NI9E (Drug interaction) :

> Strong CYP3A Inhibitors TawA ketoconazole, itraconazole, voriconazole,
clarithromycin, nefazodone, ritonavir, saquinavir, nelfinavir, indinavir, atazanavir wag
telithromycin Walgsiuniu ticagrelor agyilmAnALENIN19LAR dyspnea, bleeding,

WAy adverse events DU LHBIAINTZAULT I ULADALNNUY
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2023 ESC Guidelines for the management of acute coronary syndromes

Table 5 Revised recommendations

Recommendations in 2017 and 2020 versions Class® LoE" Recommendations in 2023 version Class® LoE®

Recommendations for imaging for patients with suspected NSTE-ACS

In patients with no recurrence of chest pain, normal ECG In patients with suspected ACS, non-elevated (or
findings, and normal levels of cardiac troponin (preferably
high sensitivity), but still with suspected ACS, a
non-invasive stress test (preferably with imaging) for

inducible ischaemia or CCTA is recommended before

uncertain) hs-cTn, no ECG changes and no recurrence of

pain, incorporating CCTA or a non-invasive stress

imaging test as part of the initial workup should be
considered.

deciding on an invasive approach.

An early invasive strategy within 24 h is recommended in
patients with any of the following high-risk criteria:
* Diagnosis of NSTEMI suggested by the diagnostic

An early invasive strategy within 24 h should be

considered in patients with at least one of the following

high-risk criteria:

+ Confirmed diagnosis of NSTEMI based on current
recommended ESC hs-cTn algorithms

algorithm recommended in Section 3
* Dynamic or presumably new contiguous ST/T-segment

changes suggesting ongoing ischaemia

Recommendations for timing of invasive strategy in NSTE-ACS
*» Dynamic ST-segment or T wave changes
* Transient ST-segment elevation * Transient ST-segment elevation

* GRACE risk score >140. II = GRACE risk score >140.

Recommendations for antiplatelet and anticoagulant therapy in STEMI
A potent P2Y1; inhibitor (prasugrel or - or

Pre-treatment with a P2Yy; receptor inhibitor may be
clopidogrel if these are not available or are contraindicated, considered in patients undergoing a primary PC| strategy.
is recommended before (or at latest at the time of) PCl, and
maintained over 12 months, unless there are
contraindications such as excessive risk of bleeding,

Recommendations for long-term antithrombotic therapy

After stent implantation in patients undergoing a strategy
of DAPT, stopping aspirin after 3-6 months should be

In patients who are event-free after 3-6 months of DAPT
and who are not high ischaemic risk, SAPT (preferably

lla
considered, depending on the balance between the with a P2Y33 receptor inhibitor) should be considered.
ischaemic and bleeding risks.
Continued
Table & Dose regimen of antiplatelet and anticoagulant drugs in acute coronary syndrome patients
I. Antiplatelet drugs
Aspirin LD of 150-300 mg orally or 75-250 mg iv. if oral ingestion is not possible, followed by oral MD of 75100 mg co.d; no specific dose adjustment in
CKD patients.

P2Y,. receptor inhibitors (oral or i.v.)

Clopidogrel LD of 300600 mg orally, followed by an MD of 75 mg o.d.; no specific dose adjustment in CKD patients.
Fibrinolysiz: at the time of fibrinclysis an initial dose of 300 mg (75 mg for patients older than 75 years of age).

Prasugrel LD of 60 mg orally, followed by an MD of 10 mg o.d. In patients with body weight <60 kg, an MD of 5 mg o.d. is recommended. In patients aged
275 years, prasugrel should be used with caution, but a MD of 5 mg o.d. should be used if treatment is deemed necessary. No specific dose
adjustment in CKD patients. Prior stroke is a contraindication for prasuprel.

- LD of 180 mg orally, followed by an MD of %0 mg b.id; no specific dose adjustment in CKD patients.

Cangrelor Bolus of 30 meglkg iv. followed by 4 mep/kg/min infusion for at least 2 h or the duration of the procedure (whichever is longer).

In the transition from cangrelor to a thienopyridine, the thienopyridine should be administered immediately after discontinuation of cangrelor
with an LD (clopidogrel 604 mg or prasugrel 60 mg); to aveoid a potential DD, prasugrel may also be administered 30 min before the cangrelor
infusion is stopped. Ticagrelor (LD 180 mg) should be administered at the time of PCl to minimize the potential gap in platelet inhibition during
the transition phase.

GP lIb/llla receptor inhibitors (i.v.)

Eptifibatide Double bolus of 180 mcgfkg iv. (given at a 10-min interval) followed by an infusion of 2.0 megfkgimin for up to 18 h.

For CrCl1 30-50 mLU/min: first LD, 180 mcg/kg iv. bolus {masx 22.6 mg); maintenance infusion, 1 meg/kg/min (max 7.5 mg/h). Second LD (if PCI),
180 meglkg iv. bolus (max 22.6 mg) should be administered 10 min after the first bolus. Contraindicated in patients with end-stage renal disease
and with prior ICH, ischaemic stroke within 30 days, fibrinolysis, or platelet count <100 000/mm’.

Tirofiban Bolus of 25 mcglkg iv. over 3 min, followed by an infusion of 0.15 mcg/kgimin for up to 18 h.

For CrCl 60 mUmin: LD, 25 mcp/kg iv. over 5 min followed by a maintenance infusion of 0.075 mcg/kgimin continued for up to 18 h.
Contraindicated in patients with prior ICH, ischaemic stroke within 30 days, fibrinolysis, or platelet count <1 00 000/mm”.
II. Anticoagulant drugs

UFH Initial treatment: iv. bolus 70100 Uikg followed by iv. infusion titrated to achieve an aPTT of 60-80 s.
During PCl: 70-100 UW/kg iv. bolus or according to ACT in case of UFH pre-treatment.
Enoxaparin Initial treatment: for treatment of ACS 1 mgfkg b.id. subcutaneously for a minimum of 2 days and continued until dinical stabilization. In patients
whose CrCl is below 30 mL per minute (by Cockcroft—Gault equation), the encxaparin dosage should be reduced to 1 mg per kg o.d.
During PCI: for patients managed with PCI, if the last dose of enoxaparin was given less than 8 h before balloon inflation, no additional desing is
needed. If the last s.c. administration was given more than & h before balloon inflation, an iv. bolus of 0.3 mg/kg enoxaparin sodium should be
administered.
Bivalirudin During PPCI: 0.75 mg/kg iv. bolus followed by iv. infusion of 1.75 mgikg'h for 4 h after the procedure.
In patients whose CrCl is below 30 mL/min (by Cockeroft-Gault equation), maintenance infusion should be reduced to 1 mg/kg/h.
Fondaparinux  Initial treatment: 2.5 mgld subcutaneously.
During PCI: A single bolus of UFH is recommended.
Avoid if Crl <20 mUmin.

© ESC 2023

&

ALS, acute coronary syndrome; ACT, activated dotting time; aPPT, activated partial thromboplastin time; b.id,, bis in die (bwice a day); CKD, chronic kidney disease; CriCl, creatinine
dearance; DD, drug-drug interactions; KCH, intracranial haemorrhage: iv. intravenous; LD, leading dose; MD, maintenance dose: o.d. once a day: PPCI, primary percutanecus corenary
intervention; s.c suboutanecus; URH, unfractionated heparin.



Recommendation Table 5 — Recommendations for
antiplatelet and anticoagulant therapy in acute coronary
syndrome

Recommendations Class®  Level®

Antiplatelet therapy

Aspirin is recommended for all patients without
contraindications at an initial oral LD of 150-300 mg
(or 75-250 mg iv.) and an MD of 75100 mg o.d. for
long-term treatment 22425

In all ACS patients, a P23 receptor inhibitor is
recommended in addition to aspirin, piven as an initial
oral LD followed by an MD for 12 months unless
there is HERC 138.239,263,286

A, proton pump inhibitor in combination with DAPT
is recommended in patients at high risk of
gastrointestinal bleeding ™"

Prasugrel is recommended in P2Y'3 receptor
inhibitor-naive patients proceeding to PCI (60 mg
LD, 10 mg o.d. MD, 5 mg o.d. MD for patients aged
275 years or with a body weight <60 kg). ™"
Ticagrelor is recommended irrespective of the
treatment strategy (invasive or conzervative)

{180 mg LD}, 90 mg bid. MD). ¢

Clopidogrel (300600 mg LD, 75 mg o.d. MD) is
recommended when prasugrel or ticagrelor are not
available, cannot be tolerated, or are
contraindicated *****

If patients presenting with ACS stop DAPT to
undergo CABG, it iz recommended they resume
DAFT after surpery for at least 12 months.
Prasugrel should be considered in preference to

- for ACS patients who proceed to
pC)2#42%0

GP libfllla receptor antagonists should be considered
if there is evidence of no-reflow or a thrombotic lla c
complication during PCL

In P27 43 receptor inhibitor-naive patients
undergoing PCL, cangrelor may be considered.

In clder ACS patienis,d especially ifHBR,® clopidogrel
as the P2Y3 receptor inhibitor may be
considered M43

Continued



